For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

246-596-190 Lawn Boss Edger (1986) Page 1 of 3
Frame Assembly

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

246-596-190 Lawn Boss Edger (1986)

Frame Assembly

X
9]

—
H:

OCoOoO~NOOUGTA~,WNE

48
49
50
51

Part Number

712-0107
781-0081
710-0106
714-0115
720-0120
749-0666
747-0358
732-0369
736-0264
712-0158

714-0105
710-0938
710-0442
711-0421
08253

736-0242
710-0528
09954

736-0112
712-0239
736-0112
711-0564
732-0330
736-0112
712-0114
711-0716
726-0111
09952

748-0298
14341

741-0919
13333

736-0119
712-0267
756-0361
736-0112
710-0515
738-0108
734-1175
736-0169
712-0267
736-0119
712-0798
13332

736-0105
710-0623

738-0108
734-1176
736-0105
749-0453

RPRRPRRPRRPRRPRRPRRPRRPRRPRRPRRPRRPRPRRPRRPRRPRPRPRPRPRPRRPRRREPREPRPRRPRPRPRPRPRRPRREPRRERRERRERRERRRRRERRRRR

[ S

Qty S/P/F

S

NITVITYL O O VOO VOO

NITLnT

~~
_U

P

TnLnuvm

/P
/P

S

/P

Page 2 of 3

Description

Hex Cent. L.-Nut 1/4-20 Thd.

Clutch Plate

Hex Bolt 1/4-20 x 1.25" Lg.*

Cotter Pin 1/8" Dia. x 1.0" Lg.*

Grip

Clutch Handle

Clutch Rod

Compression Spring .50" O.D. x 1.38" Lg.
Fl.-Wash. 34" I.D. x .62" O.D. x .063

Hex Cent. L.-Nut 5/16-18 Thd.

Engine

Sq.Key 3/16 x 1.0" Lg.*

Set Scr. 1/4-28 x 1/4" Lg.

Hex Bolt 5/16-18 x 1.50' Lg.*

Engine Pulley

Bearing Housing

Bell.-Wash. .34" I.D. x 88" O.D. x .060
Hex Bolt 5/16-18 x 1.25" Lg.*

Blade

Bell.-Wash. .535" I.D. x 1.50" O.D. x.052
Hex Cent. L.-Nut 1/2-20 Thd.

Bell.-Wash. .535" I.D. x 1.50" O.D. x .052
Spacer

Compression Spring .57" O.D. x 1.92" Lg.
Bell.-Wash. .535" I.D. x 1.50" O.D. x .052
Hex Castle Nut 1/2-20Thd.

Shoulder Spacer

Push Cap

Guide

Spacer.354" |.D. x.635" O.D. x .510" Lg.
Blade Guard Ass'y.

Ball Bearing.787" I.D. x 1.85" O.D. x .551
Spindle Bracket Ass'y.

L.-Wash. 5/16" I.D.*

Hex Nut 5/16-18 Thd.

Pulley

Bell.-Wash. .535" I.D. x 1.50" O.D. x.052
Hex Bolt 1/2-20 x 3.50" Lg.*

Shoulder Bolt .498" Dia. x 1 .450
WheelAss'y.Comp.6" Dia. x 1.50
L.-Wash. 3/8" I.D.*

Hex Nut 5/16-18 Thd.*

L.-Wash. 5/16" I.D.*

Hex Nut 3/8-16 Thd.*

Front Wheel Support

Bell.-Wash. .400" I.D. x 88" O.D. x.060
Hex Wash. Hd. Self Tap Scr. 3/8-16 x .75 "

Lg.
Shoulder Bolt.498" Dia. x 1.450

Wheel Ass'y. Comp. 7" Dia. x 1.50
Bell.-Wash. .400" I.D. x 88" O.D.

WWW. mﬁmowerp&éf’fé%@ﬁ'ﬁ



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

246-596-190 Lawn Boss Edger (1986)

Frame Assembly

Ref #
52
53
54
55
56
57
58
59
60
61
62
63
64
65
66
67
69
70

Part Number

710-0111
749-0452
736-0329
712-0287
736-0169
712-0798
13330

714-0115
754-0142
712-0267
736-0119
718-0144
14427

711-0720
731-0532
710-0380
736-0272
710-0116

Qty S/P/F
1 /P
1
1 S
1 S
1 S
1 /P
1
1 S
1 S
1 S
1 S
1
1
1
1 S
1 S
1 S
1 S

Description

Page 3 of 3

Carriage Bolt 1/4-20 x 1.25" Lg. *

Upper Handle
L.-Wash. 1/4" 1.D. *
Hex Nut 1/4-20 Thd.*
L.-Wash. 3/8" I.D.*
Hex Nut 3/8-16 Thd.
Base Ass'y.

Cotter Pin 1/8" Dia. x 1.0" Lg. *

3V-Belt 31.2" Lg.
Hex Nut 5/16-18 Thd.
L.-Wash. 5/16" I.D.*
Grip (Optional)

Flap Bracket

Hinge Pin

Debris Deflector

Hex Bolt 5/16-18 x 1.75" Lg. *
Fl.-Wash. .51 I.D. x 1.00 O.D. x .060
Hex Bolt 5/16-18 x 2.00" Lg. *

WWW.mymowerparts.com



